
Project Report 
Implementation of Advanced Water Purification Facility Extended Testing 

Pasadena | San Diego| Oakland 



 

 

 

Implementation of Advanced Water Purification Facility 
Extended Testing 

 

Project Report 

 

Prepared for the City of San Diego 

By 

Trussell Technologies, Inc. 

 

R. Shane Trussell, Ph.D., P.E., BCEE 

Aleksey N. Pisarenko, Ph.D. 

Elise Chen, M.S. 

 

!



Acknowledgements.

This project would not have been possible without the insights, efforts, and dedication of 
many individuals and organizations. The project team would like to acknowledge 
contributions of the following entities and members of their staff toward completion of 
the project: 

• California State Proposition 50 Funding 
[...]
remaining HOCl residual after UV AOP would ensure that the breakpoint reaction 
continues to completion to remove the chloramines used for biofouling control, 
which will lower the total nitrogen of the final product water by approximately 0.5 
mg/L-N. The HOCl residual can also be monitored in the pipeline to provide 6-log 
virus inactivation that will provide an additional barrier to ease monitoring and 
response requirements by DDW for the full-scale AWPF.  
  
In summary, this report documents the impacts of ozone/BAC pretreatment on 
the AWPF at the Demonstration facility. Feedwater quality was enhanced and 
these improvements were quantified through an extensive sampling program. 
The addition of the ozone/BAC pretreatment process demonstrated additional 
contaminant attenuation as well as enhanced membrane performance that 
offsets some of the additional cost associated with the pretreatment processes. 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 10 

 

1 INTRODUCTION 
 
The City of San Diego has successfully developed a potable reuse project for 
reservoir augmentation through the design, installation, operation, and testing of 
the 1 million gallon per day (MGD) Advanced Water Purification (AWP) Facility. 
The AWP Facility was operated and tested for one year, resulting in a final report 
summarizing the treatment performance, multiple barrier concepts, reservoir 
modeling, and water quality results, which culminated in a conceptual approval 
letter form the California Department of Public Health (CDPH) available on the 
City of San Diego’s website1 . The function of CDPH was switched to the 
California Division of Drinking Water (DDW) in 2014. While the results of this 
study were successful, a primary challenge for full-scale implementation of 
reservoir augmentation is the substantial cost and time of pipeline construction 
necessary for product water conveyance to the San Vicente Reservoir. The 
primary goal of this project was to test a treatment train that provides additional 
redundancy and robustness to enhance the reliability of the full advanced 
treatment train with the potential to eliminate the need for an environmental 
buffer in potable reuse.   
 

1.1 PROJECT OBJECTIVES 
The primary objective of the Extended Testing study at the City of San Diego’s 
Demonstration Facility is to provide data on the effects of additional treatment 
barriers for pathogens and organics. The secondary objective is to quantify the 
effects of the additional treatment barriers on the performance of the Full 
Advanced Treatment (FAT) train already approved for reservoir augmentation. 
Ultimately, the additional treatment processes are being provided to enhance the 
treatment train’s water quality reliability enough to allow the DDW to eliminate the 
requirement for dilution water altogether. 

1.1.1 Pathogen Removal 
The additional barrier provided in any direct potable reuse system must deliver 
substantial pathogen inactivation with a focus on virus and protozoa (Giardia and 
Cryptosporidium). Ozone disinfection has been selected as an additional 
disinfection barrier because it is extremely effective against virus and Giardia 
with some ability to inactivate Cryptosporidium as well. A biological filtration 
process using activated carbon as media, commonly referred to as biological 
activated carbon (BAC) will follow ozone disinfection as part of the pretreatment 
process. Although pathogen removal is likely to occur through the filtration 

                                            
1 http://www.sandiego.gov/water/waterreuse/demo/projectreports/ 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 11 

 

process, the primary purpose of the BAC is to address the oxidation byproducts 
produced by the ozonation process. 
The inclusion of ozone disinfection as pretreatment to the AWP Facility will 
provide significantly higher cumulative log removals of pathogens that will greatly 
increase the overall reliability of the process train. The use of redundant, multiple 
barriers significantly reduces the risk of purified water being out of specification 
and thus provides greater public health protection. Figure 1-1 presents the 
multiple barriers process proposed for source water augmentation. 

 
Figure 1-1 Multiple barriers provided for source water augmentation 
 

1.1.2 Organics Removal 
Ozone is a powerful oxidant that effectively oxidizes and inactivates disinfectant-
resistant pathogens, such as viruses, bacteria, spores and cysts (Peeters, et al. 
1989; Rennecker, et al. 1999; von Gunten, et al. 2003b; Burns, et al. 2007; 
Talbot, et al. 2012; Gamage, et al. 2013). Ozone also oxidizes many organic 
molecules and trace organic contaminants present in treated wastewater, such 
as caffeine (von Gunten, 2003a; Wert, et al. 2009; Lee, et al. 2010; Pisarenko, et 
al. 2012; Gerrity, et al. 2012). Studies have also shown that the oxidation of 
organic matter with ozone converts the organic matter into more polar, less 
aromatic, and smaller molecular weight products (Buffle, et al. 2007; von Gunten, 
2003a). Although BAC will not provide a barrier for pathogens, BAC has been 
shown to reduce the total organic carbon (TOC) concentration including organic 
byproducts from the ozonation process, such as aldehydes, ketones, and 
carboxylic acids (Gerrity, et al. 2011; Macova, et al. 2010; Farré, et al. 2011).  
The BAC filtration process will biologically reduce the total organic carbon (TOC) 
concentration by 30-50% , which includes the organic byproducts of ozonation, 
such as aldehydes, ketones, and small carboxylic acids. A lower level of TOC in 
the membrane feed will reduce associate organic fouling leading to longer 
intervals between membrane clean-in-places (CIPs) and also reduce TOC in the 
RO concentrate. Thefore, the additional pretreatment with ozone and BAC 
should result in the following benefits: 
 

1. Reduce downstream membrane fouling of microfiltration and reverse 
osmosis 

2. Reduce the concentration of trace organic contaminants that eventually 
make their way to the ocean in the RO concentrate 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 12 

 

3. Enhance the feedwater quality by eliminating most trace organics and 
substantially reducing pathogen concentrations 
 

1.2 TEST PLAN OBJECTIVES 
The primary objectives of the AWP Facility extended testing are: 

1. Document ozone/BAC performance and improvements to water quality 
2. Evaluate the ozone and BAC systems impact on downstream processes 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 13 

 

2 DEMONSTRATION FACILITY DESCRIPTION 
 

2.1 DESIGN CRITERIA 
The feedwater to the ozone/BAC pretreatment system is the tertiary filtered water 
from the North City Reclamation Plant (NCWRP). The water undergoes primary 
sedimentation, secondary treatment (an activated sludge treatment), and tertiary 
filtration prior to being fed into the ozone system. The tertiary feedwater is of a 
relatively high water quality as presented in Table 2-1 and this is due to the 
significant biological treatment provided by the NCWRP with a high solids 
retention time (SRT), which is typically greater than 10 days. Additionally, the 
well-oxidized secondary effluent is filtered through seven feet of 1.0 mm 
anthracite, ensuring a low amount of suspended solids and colloidal material (i.e. 
turbidity). 
 
Table 2-1 Typical Feedwater Quality 
Parameter Unit Value 
TOC mg/L 6 - 8 
Turbidity  NTU 0.15 - 0.3 
Nitrate mg/L-N 12 
Ammonia mg/L-N 0.1 

 

2.2 SYSTEM DESCRIPTION 

2.2.1 Ozone System Installation and Start-Up 
The ozone container, provided by WEDECO (Charlotte, NC), was commissioned 
in June 2014. The contained system consists of an oxygen generator, ozone 
generator, two ozone dissolution systems (1,100 gpm and 550 gpm), ozone 
destruct system (located outside of container), alarms, generator cooling water 
system (outside of container), exhaust fan, and respective instrumentation and 
controls. The ozone system has a generator capable of generating up to 190 
lbs/day at 10% ozone by weight. The maximum applied dose to the side stream 
ozone system is 14.3 mg/L for a water flow of 1,100 gpm or 1.58 MGD. The 
complete installation and system components can be seen in Figure 2-1. 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 14 

 

 
Figure 2-1 Layout of Ozone System and Sample Points 
 
The ozone contactor was constructed with 24-inch diameter pipeline following 
ozone dissolution and provided > 7 minutes of contact time over a length of 360 
feet. The ozone contactor consists of 6 segments arranged in a serpentine 
configuration, flow straighteners at every entrance and exit to achieve plug flow, 
and a degassing installation to prevent contactor water volume loss to gas. Gas 
removed is routed to a destruct system, which converts ozone to oxygen gas, 
and is released to the atmosphere. An ozone quenching system consisting of 
sodium bisulfite was installed for operation with higher ozone residual. Figure 2-2 
shows the installed ozone contactor. The ozone contactor’s design basis and is 
shown in Table 2-2.  
 

Ozone&Generator&

Legend:&
&=&Tracer&Injec4on&Point&

&&& &=&Ozone/Gas&Injec4on&Point&
&=&Sample/Monitoring&Points&

Ozone&Contactor&

OSP&1&OSP&2&OSP&3&

OSP&4&

OSP&10&

OSP&13&

OSP&7&

OSP&12&

OSP&14&



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 15 

 

 
Figure 2-2 Ozone Contactor 
  
Table 2-2 Ozone Contactor Design Basis 

Parameter Value 

Pipeline Diameter 24 inches 

Pipeline Length 6 x 61.58 ft segments 

Total Volume 7800 gallons 

TModal @ 1.5 MGD 7.5 min 

Applied O3 Dose up to 14 mg/L 

Baffling Efficiency, % 95% T10/TModal 

T10  7.25 min at 1075 gpm 

 

2.2.2 BAC Filter System Description 
Leopold (Zelienople, PA) provided the BAC filter units with blowers, pumps, 
control panels, and backwashing capabilities. Two steel container filter structures 
with a filtration area of 180 ft2 each and 6.5 feet of granular activated carbon 
(GAC) depth. Calgon Carbon provided 31 tons of Filtrasorb 820-M—a coal based 
carbon that is more dense and durable than conventional coal GAC due to 
additional processing (reagglomeration). The complete installation and system 
components can be seen in Figure 2-3. The filter design basis is shown in Table 
2-3. 
 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 16 

 

 
Figure 2-3 BAC Filter 
 
Table 2-3 BAC Filter Specifications 

Parameter Value 

Number of Filters 2 

Area per Filter 180 ft2 

Media Depth 6.5 ft 

Filter Loading Rate 3.05 gpm/ft1 at 1100 gpm 
1.53 gpm/ft2 at 550 gpm 

Filter Media Granular Activated Carbon 
31 tons of 8 x 20 mesh 

(Effective Size of 0.8-1.0 mm) 

Air Scour Rate 720 scfm 

Backwash Rate 12 gpm/ft2 (2160 gpm) 

 

2.2.3 Existing Advanced Water Purification Facility 
The existing AWP Facility has been described in detail in previous documents 
that are available on the City of San Diego’s website. The first process is 
membrane filtration and this is performed by a Pall microfiltration system and a 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 17 

 

Toray/H2O Innovation ultrafiltration system in parallel with each system treating 
approximately 50% of the total flow. The next process is the reverse osmosis 
(RO) process with two different train designs, one a 3-stage design and the other 
2-stage. The 2-stage RO currently utilizes Hydranautics ESPA 2 membranes 
while the 3-stage RO currently operates with Toray membranes. Typical RO 
membrane warranty is for 3 years and the membranes at the AWP Facility have 
been in service for 42 months and thus are no longer considered “new”. The RO 
membranes show signs of irreversible fouling and some loss in salt rejection. The 
last treatment process in the AWP facility is an advanced oxidation process with 
ultraviolet light (UV/AOP) that utilizes the Trojan UVPhox and hydrogen peroxide 
addition.  
 

2.2.4 Description of Online Meters  
New on-line meters were installed to monitor and establish the effect of operating 
conditions on treated water quality for the ozone and BAC system. Figure 2-4 
shows the process flow diagram and on-line meter locations. Installed meters 
and their specifications are shown in Table 2-4. 
 

Figure 2-4 On-line Meter Locations 

MF RO-A 

RO-B 

BAC 
O3 

UF 

UV /
AOP 

Sand -
Anthracite 

      2° 
Clarifier 

UVT UVT, 
DO3 
TOC, 
NTU 

UVT, 
TOC, 
NTU 

EC,  
tCl2, 
T, 
ORP NTU 

NTU 

EC 

EC 

TOC,  
UVT 
 

Antisclan
t NaOCl 

NH4OH 

RO  
Product 

MF/UF 
Filtrate 

UVi, 
Power 

PDT 

pH, 
NTU 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 18 

 

Table 2-4 Summary of On-line Meters 

 
 

 
 
 
 

Treatment(Process(Location Type(of(Meter Manufacturer Model
Tertiary(Effluent UVT Hach UVA(sc

TOC GE(Sievers M5310C
Ozone(Effluent Rosemount(Analytical OZ499

Hach 9185(sc
Kuntze Neon(DES

UVT Hach UVA(sc
Turbidity Hach 1720E

BAC(Filter(Effluent UVT Hach UVA(sc
TOC GE(Sievers M5310C

Turbidity Hach 1720E

pH Hach
pHD(Digital(

Differential(Sensor

MF/UF(Filtrate Turbidity Hach
1720E(and(

FilterTrak(660

ORP Hach
pHD(Digital(

Differential(Sensor
Conductivity Signet 2842
Temperature Signet 3V2350V3

Total(Chlorine(Analyzer Hach CL17
Free(Chlorine(Analyzer Hach CL17

Combined(RO(Permeate Conductivity Signet 2841
TOC GE(Sievers M5310C
UVT Trojan(UV OptiView(

DO3(



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 19 

 

3 MATERIALS AND METHODS 
 

3.1 SAMPLING LOCATIONS AND GENERAL METHOD 
The process flow diagram and all sampling points are presented below in Figure 
3-1 and Table 3-1.  

 
Figure 3-1 AWP Facility Process Flow Diagram and Sampling Locations 
 
Table 3-1 Sampling Location Descriptions 
Sample Point Description 

ET-1 Secondary effluent 
ET-2 Tertiary effluent 
ET-3 Ozone effluent 
ET-4 BAC effluent 
ET-5 MF Feed 
ET-6 UF Feed 
ET-7 MF Filtrate 
ET-8 UF Filtrate 
ET-9 MF/UF Filtrate 
ET-10 RO train A Feed 
ET-11 RO Train B Feed 
ET-12 RO Train A Permeate 
ET-13 RO Train B Permeate 
ET-14 UV/AOP Feed (RO effluent)* 
ET-15 UV/AOP Effluent 
ET-16 RO Concentrate 
*After hydrogen peroxide addition point 

MF RO-A 

RO-B 

BAC 
O3 

UF 

UV /AOP 
Sand -
Anthracite 2° 

ET-1 ET-2 ET-3 ET-4 

ET-6 

ET-5 

ET-9 

ET-8 

ET-7 

ET-13 

ET-12 

ET-14 ET-15 

Antisclant NaOCl 

NH4OH 

MF/UF 
Filtrate 

RO 
Permeate 

ET-10 

ET-11 

ET-16 



 Extended Testing Project - Final Report                         06/2015 

Trussell Technologies, Inc. • Pasadena • San Diego • Oakland 20 

 

Sampling methods followed protocols from the laboratory for the specific analyte. 
Biological samples were collected separately into sterile bottles. All sampling 
lines were fully flushed (~ 3 minutes) prior to sample collection as part of 
standard procedure for all sampling types. Field reagent blanks and duplicate at 
select sampling points were collected as part of quality control for the different 
sampling groups. Samples were packaged with in insulating coolers with ice 
packs and sent to the respective labs.  
 

3.2 BIOLOGICAL SAMPLING METHODS 
Biological samples included total and fecal coliforms, and coliphage sampling. 
Samples were collected in bottles provided by the City of San Diego and Biovir. A 